AVCO LYCOMING
76 SERIES

PARTS CATALOG

Al

O-320-H SERIES

RAFT ENGINES

_C

UAVECO |LYCOMING WILLIAMSPORT DIVISION
AVCO CORPORATION
WILLIAMSPORT, PENNSYLVANIA 17701

PC122 Mmaaiiimpmi A oril 1976




INTRODUCTION

The Aveco Lycoming 76 series 0-320-H model engine depicted herein employs a modern unitized design
crankcase. This incorporates all accessory drives in the crankcase eliminaling a separate accessory housing
and providing a compact, lightweight power unil.

The parts catalog is constructed in the same familiar format as previous catalogs, the only difference
being that the accessory drives section is now integrated with the Crankcase Group in Section 1.

An oversize and undersize parts list shows available parts and their sizes.

A Numerical Index is provided for convenience in finding parts when only the part number is known.

Complete coverage of Vendor Accessories used on Avco Lycoming engines may be secured by referring
to the publications listed in footnotes in this catalog on the page where the accessories are installed. A
complete list of Vendor publications may also be found by referral to Service Letter No. L114.

NOTE
The illustrations, pictures and drawings shown in this publication, are typical of the subject matter they
portray; in no instance are they to be interpreted as examples of any specific engine, equipment or part
thereof. ‘
SERVICE BULLETINS, INSTRUCTIONS AND LETTERS

Although the information contained in this parts catalog is up-to-date at time of publication, users are

urged to keep abreast of later information through Aveo Lycoming Service Bulletins, Instructions and

Service Letters which are available through all Aveo Lycoming Distributors or from the factory by
subscription. Consult the latest edition of Service Letter No. L114 for subscription information.



0-320-H SERIES

TABLE OF CONTENTS
SECTION ' PAGLE
Introduction . . . . . . . . T T P i
Table of Contents . . . . . & v v i e i e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s ii
List of Available Oversize and Undersize Parts . . . . . . . . . . . . . v o 0 v v v 0 o v v s e e iii
1 - Crankcase, Crankshaft and Camshaft Group
Crankcase Assembly . . . . . . . . . . . L Lt e e e e e e e e e e e e e e e e e e e e 11
Crankcase Related Parts . . . . . . . . . . . . .t i e e e e e e e e e e e e e e e e e e 1.2
Crankshaft, Camshaft and TachometerDrive . . . . . . . . . . . . . . . . . 0o oo oo oo 1-3
Crankease Attaching Parts . . . . . . . . . . . . . L0000 oo e e e e e e 14
Oil Pump and Vacuum Pump Drive . . . . . . . . . . . .. 00 oo e e e e e e e e e e e 1-5
Oil Filterand Fuel Pump Assembly . . . . . . . . . . . . . . 00000 s s e e e e . 1.6
2 . Cylinder, Piston and Valve Train
Connecting Rod, Pistionand Piston Rings . . . . . . . . . . . . . .« oo v v v v v 2.1
Cylinder Assembly . . . . . . . .. oL u e o e e e e e e e e e e e 2-2
Valve Assembly . . . . . . . . . L o e e e e e e e e e e e e e e e e e e e e e e s 2.3
Push Rods, Rocker Arms and Hydraulic Lifters . . . . . . . . . . . . . . . v v oo o 24
Cylinder Head Drain Tubes and IntercylinderBaffles . . . . . . . . . . . . ... .. ... e e e 2.5
3 . Ignition System
Magneto Drive and Magneto System . . . . & . . . . . ... . 0w o e e e e e e e 31
4 - Electrical System
Alternator Bracket and Starting Motor . . . . . . . . . . . . ... e e e e e e e e 41
5 - Oil Sump and Induction System
OilSump AssembIY . . . . . . o L L . e e e e e e e e e e e e e e e e e e e e e 5.1
Intake Pipesand Carburetor . . . . . . . . . . . . o L e e o e s e s e e e e e e 5.2
6 - Service Replacement Section
Sealand Gasket St . . . . . . . . e e e e e e e e e e e e e e e e e e e e e 6-1
Cylinder, Pistonand Ring Kit . . . . . . . . . . . oo v oo e e e 6-2
7.Numerical InAeX . . . . . . L . e e e e e e e e e e e e e s e e e e e e e e e e e 71

s
n



0-320-H SERIES
AIRCRAFT ENGINES

LISTING OF PROCURABLE OVERSIZE AND UNDERSIZE PARTS

PART NO. OVERSIZE UNDERSIZE
p2 | p3lps |ps |p2 |P1o | P11l P12 | P15 | P20 | P22 | P30 | P33 [ P75 [ P125 | M3 | w6 | M0

61662 X | x| x

66145 X X

66796 X

72067 X X X X

72058 X X X X

72063 X X X

72065 X X X

76943 X | . X X

77160 X X X

LW-14105 x | x| x

NOTE 1
Studs are available in P3, P7 and P12, Pistons and piston rings are available in P10 and P20).

NOTE 2

When ordering oversize or undersize parts, be sure and specify the required oversize or undersize dimensions, along with the
proper part number. For example: to order bushing P/N 72063 in .010 inch oversize, order P/N 72063 P10. To order bearing
P/N 61662 in .003 inch undersize, order P/N 61662 M3. Code letter P stands of oversize, while code letter M means

undersize.

res
11




_1IAVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REF|] NUMBER DESCRIPTION L&

1 7 \ \
1 LW-15343 CRANKCASE ASSEMBLY 1

2 LW-15045 BUSHING, Magneto drive 1

3 LW-15276 STUD, 1/2-20 x 10-23/32 long 2

4 LW-15277 STUD, 1/2-13 x 8-3/4 long 4

5 50-15 STUD, 1/2-20 x 1-7/8 long 8

6 38-13 STUD, 3/816 x 1-5/8 long 16

7 STD-557 DOWEL, 25/64 1D x 1/2 0D x 11/16

hollow 3

8 61261 STUD, 5/16-18 x 1-1/2 lang B

9 67528 STUD, 5/16-18 x 1-5/8 long 1

10 1102 PLUG, 1/8-27 NPT 2

n STD-1339 PLUG, 1/16-27 NPT 1

12 MS$9048-224 ROLL PIN, 1/4 dia.x 1/2 long 1

13 STD-405 PLUG, 1/8-27 NPT,sq.hd.,drilled 1

Figure 1
1-1




ANCO

LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE RELATED PARTS

FIG. PART ON QUANTITY PER ASSEMBLY
REF; NUMBER DESCRIPTION L
: | \
1 £W-14105 BEARING, Crankshaft ]
2 | iw-13792 SEAL, Crankshaft oil 1
3 72075 RING, 0il seal 2/16 ID x 3/32
section 7
4 | 72091 RING, Dil seal,3/8 ID x 7/64 '
section 2
5 |1028-B BALL, 1116 dia. 1
[ 68668 SPRING, Oil press.relief valve 1
1 | STD-425 WASHER, No.10 plain (max.9) un
8 |STD-145 GASKET, 1-¥/4 ID x 1-1/2 0D x 3/32 1
g 76529 PLUG, 0Oil relief valve 1
10 LW-13290 BRACKET, Engine mounting,upper 2
" LW-13291 BRACKET, Engine mounting,lower 2
12 | STD-33 WASHER, 3/8 plain 8
13 | STD-678 WASHER, 3/8 lock 8
14 | LW-38-2.75 BOLT, 3/8-16 x 2-3/4 long,hex.hd. 8
15 | 70457 GASKET, Qil filler extension ]
16 | 75675 EXTENSION, Oil filler 1
17 | Lw-14784 GAGE ASSY., Oil ievel 1
18 | 72220 GASKET, 0il level gage 1
14 I8 S—7 NOTE
13 D Alternate spring,oil pressure relief
&0 12 - valve P/N's 77467,61084.Select for
Vo desired oil
R pressure.
*y5, E@/IO i5
Ci
I
P
14
13

Figure 2
1-2




AANCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT, CAMSHAFT AND TACHOMETER DRIVE

FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION
ALINS
: AN N\
1 LW-14659 CRANKSHAFT ASSEMBLY 1
2 STD-1211 PLUG, 2.00 dia.expansion 1
3 | LwW-14658 CRANKSHAFT, Sub assembly 1
4 72065 BUSHING, Propeller flange 1
5 712063 BUSHING, Propeller flange 5
6 |66145 DOWEL, 1/4 dia.x /2 long 1
7 LW-15269 GEAR, Crankshaft 1
8 |LW-15336 CAMSHAFT ASSEMBLY 1
9 |STD-1066 DOWEL, Stepped 5/16 and 1/4 dia.
x 13/32 long 1
10 LW-15032 SHAFT ASSY., Tachometer 1
n STD-2169 ROLL PIN, 3/16 dia.x 1-1/8 long 1
12 | LW-15031 GEAR, Camshaft 1
13 72018 LOCKPLATE, 5/t6 bolt x 1-11/32
spacing 2
14 | STD-703 BOLT, 5/16-24 x 9/16 long,hex.hd. 4
15 | LW-15261 ADAPTER, Tachometer 1
16 [72312 “0"-RING, Dil seal 1/8 dia.sect.x
1.00 1D 1
17 LW-15260 RETAINER SEAL TACH.DRIVE 1
18 MS16624-1087 RING, Retaining externat 1
19 LW-14260 SEAL, 0il tachometer shaft 1
20 |76628 SUPPORT ASSY., Starter ring gear 1
21 | 72566 GEAR, Starter ring 12/14 pitch 1
22 | LW-15379 BREATHER BAFFLE 1

Figure 3
1-3




_ANCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE ATTACHING PARTS

FIG. PART QUANTITY PER ASSEMBLY
REF NUMBER DESCRIPTION =

s A\

1 | ANG-36A BOLT, 3/8-24 x 3-13/16 long,hex.hd. 2

2 |STD-33 WASHER, 3/8 plain 4

3 |STD-678 WASHER, 3/8 internal lock 2

4 | STD-596 NUT, 3/8-24 piain 2

5 |STD-1215 BOLT, 1/4-20 x 1-1/4 long,hex.hd. 16

6 |STO-2103 BOLT, 1/4-20 x 3-3/8 lang,hex.hd. 4

7 |STD-8 WASHER, 1/4 plain 20

8 |STD-160 WASHER, 1/4 internal lock 20

9 |STD-395 BOLT, 1/4-20 x 1-1/4 hex.hd. dr.hd. 3

10 |STD-8 WASHER, 1/4 plain 3

n LW-15063 EYE, Lifting 2

12 | STD-2047 BOLT, 1/4-20 x 1-3/8 long,hex.hd. 2

13 | STD-160 WASHER, 1/4 internal lock 2

123 @ s.zef

o |(Q

Figure 4




AANCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
OIL PUMP AND VACUUM PUMP DRIVE

FIG. PART ON QUANTITY PER ASSEMBLY

REF]| NUMBER DESCRIPTION Lk
5 \ A\
1 LW-15345 SHAFT, 0il and vacuum pump drive 1
2 | STD-2057 KEY, 5/8 dia.x 5/32 Woodruff 1
3 LW-15263 GEAR, Qit pump drive 1
4 | STD-1063 NUT, 9/16-18 x 9/32 high 1
5 LW-15262 LOCKPLATE, Oil pump gear 1
6 LW-15068 IMPELLER ASSY., Oil pump driven 1
? LW-15347 IMPELLER, Qil pump driving 1
8 | LW-15070 SEAL, “0" ring 3-1/2 1D x 7/64
sect. 1
9 EW-15143 BODY ASSY., 0il pump and vacuum
pump drive 1
10 | 25C-12 STUD, 1/4-20 x 1-1/2 long 4
n STD-557 DOWEL, 25/64 1D x 1/2 0D x 11/16
hollow 1
12 | 66145 DOWEL, /4 dia.x 1/2 long 1
13 1STD-208 OIL SEAL, 7/8 10 x 1-1/2 OD x 5/16
wide 1
14 |STD-35 WASHER, 5/16 plain 4
15 | STD-475 WASHER, 5/16 internal lock 4
16 | STD-1410 NUT, 5/16 plain 4
17 | 8313 GASKET, Vacuum pump 1
18 60430 COVER, Vacuum pump 1
19 |STD-8 WASHER, 1/4 plain 4
20 |STD-160 WASHER, 1/4 internal tock 4
2 STD-1411 NUT, 1/4-20 plain 4

5

Figure 5
1-5




_UAVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
OIL FILTER AND FUEL PUMP ASSEMBLY
FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION i
AL
6 N\
1 162817 SCREEN ASSY., Dil pressure 1
2 1LW-15046 GASKET, Oil filter adapter 1
3 LW-13224 ADAPTER, Oil cooler 1
4 61173 GASKET, Oil pressure housing 1
5 {68974 HOUSING, 0Oil pressure screen 1
6 |STD-8 WASHER, 1/4 plain 4
7 LW-25W-2.00 BOLT, 1/4-20 x 2.00 long,drilied hd. )
8 69436 SPRING, 0il cooler ‘bypass 1
9 62435 PLUNGER, Gil cooler bypass 1
10 STD-294 GASKET, 7/8 0D x 5/8 ID x 3/32
annular 1
11 62417 PLUG, Oil cooler bypass 1
12 MS20822-8 ELBOW, 1/2 tube x 3/8 pipe,90°
(inlet) 1
13 MS20823-8 ELBOW, 1/2 whe x 3/8 pipe,45°
{outlet} ’ 1
14 ANB40-120D BREATHER, Fitting 1
15 60096 GASKET, Fuel pump 1
16 65098 COVER, Fuel pump 1
17 STD-33 WASHER, 3/8 plain 2
18 STD-1592 BOLT, Hex.hd, dr.hd. 3/8-16 x 3/4
in.long 2

Figure 6

1-6




AAVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CONNECTING ROD, PISTON AND PISTON RINGS

FIG. PART ON ) QUANTITY PER ASSEMBLY
REF| NUMBER DESCRIPTION AL IS
v D0\ N\
1 780340 RGD ASSEMBLY, Connecting 4 .
2 LW-13923 BUSHING, Connecting rod,upper 4
3 78027 BOLT, Connecting rod 8
4 LW-12186 NUT, Connecting rod 8
5 61662 BEARING, Connecting rod 8
6 LW-15357 PISTON, Compression ratio 9.0:1 4
7 LW-14078 PIN, Piston 4
8 |60828 PLUG, Piston 8
9 14211 RING, Piston compression 8
10 | 73857 . RING, Piston oit regulating 4

Figure 7
21




ZAVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG
CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMBLY
FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION
ALLS
8 5 \
1 LW-15318 CYLINDER AND HEAD ASSY.,
Nitrided 4

2 72057 SEAT, Intake valve 4

3 72058 SEAT, Exhaust valve 4

4 |76943 GUIDE, Valve intake 4

5 11160 GUIDE, Valve exhaust 4

6 |66796 INSERT, Spark plug 18-1-1/2mmn 8

7 |STD-1872 INSERT, 1/8-27 heli-coil 8

8 61261 STUD, 5/16-18 x 1-1/2 long 8

9 |68510 STUD, 5/16-18 x 1-1/16 long 4

10 | LW-15360 ELBOW, 1/4-18 x 1/2 tube,45° 4

1 31-16 STUD, 5/16-18 x 2.00 long 8

12 [ 1102* PLUG, 1/8-27 NPT un

* . 1102 plugs are used as necessary when primers or fuel inectian nozzles are not used.

/f// €
“‘W




_IANCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
VALVE ASSEMBLY

FiG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION L
9 \
1 1W-15314 VALVE, Intake 4
2 | 71454 VALVE, Exhaust 4
3 LW-11795 SPRING, Valve inner 8
4 LW-11800 SPRING, Valve outer 8
5 |G6544 SEAT, Valve spring lower intake 4
6 | LW-13323 SEAT, Valve spring lower exhaust 4
7 LW-10077 SEAT, Valve spring upper intake 4
8 | LW-10076 SEAT, Valve spring upper exhaust
(rotator) 4
9 | 60009 KEY, Vaive intake 8
10 | MS13997-3 KEY, Valve exhaust {rotator} 8
1 LW-15316 CAP, Valve exhaust (rotator} 4
12 LW-15281 TUBE, Push rod,shroud 8
13 LW-13428 SPRING, Shroud tube 4
14 LW-12272 LOCKPLATE, Shroud tube 4
15 [ STD-141 NUT, 1/4-20 plain 4
16 LW-15280 SEAL, Shroud tube 8
17 70310 SEAL, Shroud tube 8

Figure 9
23




AANCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
PUSH RODS, ROCKER ARMS AND HYDRAULIC LIFTERS

FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION
ALY
10 \
1 LW-15315 ROD ASSY., Push 8
2 LW-15010 SEAT, Valve rocker arm fulcrum 8
3 LW-15014 ARM, Valve rocker 8
4 LW-15091 WASHER, 11/32 1D x 1/64 thick jun
5 MS21045-5 NUT, 5/16-24 self-locking 8
6 754906 GASKET, Rocker box cover 4
7 LW-15330 COVER, Rocker box 4
8 |STD-192% SCREW, 1/4-20 x 5/8 pan hd.,
self-locking 24
9 71481 RING, 0Oil seal,3/32 dia.x 4-21/32 ID 4
10 |33838B NUT, 3/8-24 plain 16
" STD-2090 NUT, 1/2-20 plain 16
12 Lw-15168 TAPPET, Hydraulic 8

Figure 10
24




AVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER HEAD DRAIN TUBES AND INTERCYLINDER BAFFLES

FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION LS
X | X
1 LW-15359 NIPPLE, 1/4-18 x 1/2 ID hose 4
LW-15358 HOSE, 1/2 t0 x 1-7/8 long 4
3 STD-2117 CLAMP, Hose 9/16 to i-1/16 x 1/2
wide 8
4 | LW-15361 TUBE ASSY., Cyl.hd.drain,cyl.no.1 1
5 LW-15362 TUBE ASSY., Cyl.hd.drain,cyl.no.2 1
6 | LW-14680 TUBE ASSY., Cyl.hd.drain,cyl.no.3
and 4 2
7 72569 BAFFLE ASSY., Iatercylinder 2
8 T1611 RETAINER, Intercylinder 2
9 71610 HOOK, Intercylinder baffle retainer 2
10 | 65321 GASKET, Exhaust flange {ship loose) 4

Figure 11
2-5




_ANCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG
IGNITION SYSTEM
MAGNETQ DRIVE, MAGNETO SYSTEM AND SPARK PLUG
FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION L
12 \ \
1 |LW-15096 GEAR, Magneto 1
2 LW-15097 RING, “D",13/16 ID x 5/64 dia.sect. 1
3 68875 RETAINER, Magneto drive cushion 1
4 LW-12136 CUSHION, Magneto drive 2
5 |Lw-12681 GASKET, Magneto adapter and magneto 1
6 LW-385124-115 MAGNETO IGNITION SYSTEM 1
7 |LW-38255514 MAGNETO, D4RN-2021 (impulse) 1
8 |Lw-384406-303 | HARNESS, Ignition 1
9 | 75965 CLAMP, Magneto 2
10 |STD47% WASHER, 5/16 intemal lock 2
11 | STD-1410 NUT, 5/16-18 plain 2
12 LW-14057 CLIP, One wire 2
13 | LW-14060 CLIP, Two wire 2
14 16734 ZIP STRAPS 13
15 | 1182-D4 SPARK PLUG, Champion (RHM-38E) 8
LW-382698 KIT, Magneto ground terminal 1

See Bandix Service Parts List L-975 for magneto parts breakdown.

Figure 12
3-1

NOTE

!Ths ahove spark plugs are those used
in current production only; this list
does not include additional spark plugs
that are approved for use in these
engines.See latest edition of Service
Instruction No.1042 for complete list-
ing of all approved spark plugs.



AVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

ELECTRICAL SYSTEM
ALTERNATOR BRACKET AND STARTING MOTOR

FIG. PART ON QUANTITY PER ASSEMBLY
REF| NUMBER DESCRIPTION L
3 A\
1 LW-15350 BRACKET, Alternator 1
2 STD-1858 BOLT, 5/16-18 x 29/32 long,dr.hd. 2
3 LW-13351 LINK, Alternator adjusting 1
4 |8TD-35 WASHER, 5/16 plain 1
5 |STD-1858 BOLT, 5/16-18 x 29/32 long,dr.hd. 1
6 |76908 STRUT, Alternator support 1
1 |STD-1858 BOLT, 5/16-18 x 29/32 long,dr.hd. 1
8 LW-14207* STARTER, 24 volt (3.38:1 int.red.)
; {MZ-4218} 1
9 |STD-35 WASHER, 5/16 plain 4
10 |STD475 WASHER, 5/16 internal lock 4
1 STD-2156 BOLT, 5/16-18 x 1-5/32 long,hex.hd. 1
12 [STD-141D NUT, 5/16-18 plain 3

* . See SSP1471 for starter motor parts breakdown.

Figure 13
4-1




_IAVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG
OIL SUMP AND INDUCTION SYSTEM
O1L. SUMP ASSEMBLY
FIG. PART UANTITY PER
REE| NUMBER DESCRIPTION OE - Q J ASSEMBLY
14 \ A\
1 LW-15071 GASKET, Oil sump 1
2 LW-14293 SUMP ASSY., Oil i
3 68437 STUD, 5/16-18 x 1-7/8 4
4 STD-8 WASHER, 1/4 plain 14
5 STD-160 WASHER, 1/4 internal lock 14
6 |iLW-25.5.63 BOLT, 1/4-20 x 5-5/8 long,hex.hd. 5
7 STD-1204 BOLT, 1/4-20 x 15/16 long,hex.hd. 7
8 §TD-1975 BOLT, 1/4-20 x 2-9/16 tong,hex.hd. 2
9 STD-551 PLUG, 1/2-14 NPT sq.hd. drilled 1
10 |61378 SCREEN, 0il suction 1
1 STD-1045 GASKET, 1-1/4 1D x 1-1/2 0D x 3/32
annular 1
12 61358 PLUG, 1-1/4 x 12 hex.hd. 1
13 51548 PLATE, Name 1
14 |STD-1901 DRIVE, Stud,no.4 x 3/16 fong 4

Figure 14
5-1




AVEO LYCOMING 76 SERIES 0-320-H PARTS CATALOG
OIL SUMP AND INDUCTION SYSTEM
INTAKE PIPES AND CARBURETOR
FI1G. PART ON QUANTITY PER ASSEMBLY
REF}] NUMBER DESCRIPTION
ALLKS \

15 7)

1 70485 PIPE, Intake 4

2 LW-14134 HOSE, Intake pipe 4

3 AN737TW-82 CLAMP, 2-1/8 10 2-9/16 x 9/16

wide 4
4 STD-1269 CLAMP, 1-7/8 10 2-1/4 x 9/16
wide 4

5 | 71973 GASKET, 2 bolt flange,1-13/16 1D 4

6 LW- 14555 FLANGE, Intake pipe,upper 4

7 STD-8 WASHER, 1/4 plain 8

8 |STD-160 WASHER, 1/4 internal lock 8

9 STD-121% BOLT, 1/4-20 x 1-1/4 long,hex.hd., 8

10 66224 GASKET, Carburetor 1

1 LW-13659" CARBURETOR (MS-4SPA) 1

12 |STD-35 WASHER, 5/16 plain 4

13 | STD-1410 NUT, 5/16-18 plain 4

14 | STD-1763 PALNUT 4

* . See MSB09/631 for parts breakdown of Marvel-Schebler carburetors.

N :j/@

Figure 15
5-2




F_i"

_ZANCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

0-320-H2AD
SERVICE REPLACEMENT SET

SEAL AND GASKET SET

LW-14815 SEAL AND GASKET SET
STD-208 SEAL, Oil 1
STD-294 GASKET, Annular 2
STD-1045 GASKET, Annular 2
8313 GASKET, Vacuum pump 2
60096 GASKET, Fuel pump 1
LW-14260 SEAL, Tach shaft 1
61173 GASKET, Qil press.hsg. 1
LW-15280 SEAL, Shroud tube 8
65321 GASKET, Exhaust flange 4
66224 GASKET, Carburelor 2
70310 SEAL, Shroud tube 8
71481 RING, 0il seal 4
LW-15070 SEAL, “0"-ring 1
LW-15262 LOCKPLATE, 0Qil pump gear 1
LW-15046 GASKET, Oil filier adapter 1
LW-15109 “0”-Ring 1
LW-15071 GASKET, Oil sump 1
LW.15097 “O"-Ring 1
71973 GASKET, Intake flange 4
72053 GASKET, Gov. drive 2
72075 “0""-Ring 7
72078 LOCKPLATE, Cam gear 2
72091 “0O'"-Ring 2
72312 RING, Oil seal 1
74065 RING, Oil level gage seal 1
—_ 75906 GASKET, Rocker box cover 4
LW-13792 SEAL, Crankshaft oil 1
LW-12272 LOCKPLATE, Shroud tube 4
LW-12681 GASKET, Mag. 2
72220 GASKET, 0il filler ext. 1
70457 GASKET, 0il filler ext. 1
-—



AVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

0-320-H2AD
SERVICE REPLACEMENT SET

CYLINDER, PISTON AND RING ASSEMBLY

LWw-14814 CYLINDER, PISTON AND RING KIT

MS13997-3 KEY, Valve exhaust 2
MS§21045-5 NUT, Self-locking 2
STD-1411 NUT, Plain 1
STD-1925 SCREW, Self-locking 6
60009 KEY, Valve intake 2
60828 PLUG, Piston pin 2
65441 SEAT, Valve spring lower 2
70310 SEAL, Shroud tube 2
71481 RING, Oil seal 1
73857 RING, Piston 1
74241 RING, Piston compression 2
74541 VALVE, Exh (rotator type) 1
75906 GASKET, Rocker box cover 1
LW-10076 SEAT, Valve spring, upper exhaust 1
LW-10077 SEAT, Valve spring, upper intake 1
LW-11795 SPRING, Valve inner 2
LW-11800 SPRING, Valve outer 2
LW.-12272 LOCKPLATE, Shroud tube 1
LW-13323 SEAT, Vaive spring, lower exhaust 1
LW-13428 SPRING, Shroud tube 1
LW-14078 PIN, Piston 1
LW-15010 SEAT, Valve rocker arm 2
LW-15014 ROCKER ASSY., Valve 2
LW-15091 WASHER ]
LW-15280 SEAL, Shroud tube 2
LW-15314 VALVE, Intake 1
LW-.15316 CAP, Valve stemn, exhaust 1
LW-15318 CYLINDER ASSY., Nitride 1
LW-15330 COVER, Rocker box 1
LW.15357 PISTON 1

6-2



AAVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

NUMERICAL INDEX

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
ANG-36A Bolt 14 STD-1410 Nut 1-5
AN737TW-82 Clamp 5-2 $TD-1410 Nut 41
MS9048-224 Roll Pin 11 STD-1410 Nut 31
M$13997-3 Key 23 STOD-141 Nut 15
MS16624-1087 Ring 13 STD-1411 Nut Z-3
MS20822-8 Elbow 16 STD-1592 Bolt 16
MS20823-8 Elbow 1-6 STD-1646 Bolt 146
MS21045-5 Nut 24 STD-1858 Bolt 4-1
STD-8 Washer -4 STD-1872 Insert 22
s$TD-8 Washer 1-5 S$TD-1901 Drive Stud 21
STD-8 Washer 1-6 S§TD-1902 Boit 5-2
STD-8 Washer 51 S$TD-192% Screw 24
§TD-8 Washer 5-2 STD-197% Bolt 51
$TC-33 Washer 1-2 STD-2047 Bolt 14
STD-33 Washer 14 STD-2057 Key 1-5
$TD-33 Washer 1-6 STD-2090 Nut 24
STD-35 Washer 1-5 STD-2103 Boit 14
STD-35 Washer 4-1 STD-2117 Clamp 26
STD-35 Washer 52 STD-2156 Boit 4.1
STD-180 Washer 14 $TD-2169 Roll Pin 13
STD-160  Washer 15 25C-10 Stud 11
STO-160 Washer 1-6 25C-12 Stud 15
§TD-160 Washer 51 31-16 Stud 22
STD-160 Washer 5-2 38-13 Stud 1-1
§TD-208 Seal 16 50-15 Stud 11
STD-294 Gasket 16 3838 Nut 24
STD-396 Bolt 14 1028-8 Ball 1-2
STD-405 Plug 11 1102 Plug 11
5TD-425 Washer 1-2 1102 Plug 22
STD-476 Washer 1-6 8313 Gasket 1-5
STD-475 Washer 41 1182-D4 Spark Plug KN |
STD475 Washer 31 60009 Kay 23
STD-475 Washer 52 60096 Gasket 1-6
STD-551 Plug 51 60430 Gasket 15
STD-557 Dowel 1-1 60828 Plug 21
S§TD-557 Dowel 1-5 61173 Gasket 1.6
STD-596 Nut 1-4 61261 Stud 141
STD-678 Washer 1-2 61261 Stud 2.2
S§TD-678 Washer 14 61358 Plug 51
STD-703 Bolt 13 61378 Screen 51
STO-1045% Gasket 1-2 61548 Nameplate 51
STD-1045 Gasket 51 61662 Bearing 21
STD-1063 Nut 15 62415 Plunger 16
STD-1066 Dowel 1-3 62417 Plug 1-6
STD-1204 Bolt 81 62817 Screen 16
STD-1211 Plug 1-3 65098 Cover 1-6
$TD-1215 Bait 14 65321 Gasket 25
STD-1215 Bolt 5-2 65441 Seat 23
§TD-1269 Clamp 52 66145 Dowel 13
§TD-1339 Plug 1-1 66145 Dowet 146

71



AVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

NUMERICAL INDEX (CONT.)

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
66224 Gasket 5-2 LW-12681 Gasket 31
66796 insert 22 Lv-13224 Adapter 1-6
67528 Stud 1-1 LW-13290 Bracket 1-2
68437 Stud 5-1 iW-13291 Bracket 1-2
68510 Stud 2-2 LW-13323 Seat 2-3
68668 Spring 1-2 LW-13351 Link 4-1
68875 Retainer 31 LW-13428 Spring 23
68974 Hausing 1-6 iW-13659 Carburetor 5-2
69436 Spring 16 LW-13792 Seal 12
70310 Seal 23 LW-13923 Bushing 21
70457 Gasket- 1-2 LW-14057 Clip 31
70485 Pipe 52 LW-14060 Clip 3t
71481 Seal 2-4 LW-14078 Pin 21
71610 Hook 25 LW-14105 Bearing 1-2
71611 Ratainer 25 LW-14134 Hose 5-2
71973 Gasket 52 LW-14207 Starter 41
12057 Seat 2-2 LW-14260 Seal 1-3
72058 Seat 2-2 LW-14293 Sump Assy. 51
72063 Bushing 1-3 LW-14555 Flange 5-2
72065 Bushing 13 LW-14658 Crankshaft 13
72075 Seal 1-2 LW-14659 Crankshaft Assy. 13
72078 Lockplate 1-3 LW-14680 Tube 25
72081 Seal 1-2 T LW-14784 Gage 1-2
12220 Gasket 1-2 LW-15010 Seat 24
72312 O-ring 1-3 LW-15014 Arm 24
72566 Gear 1-3 LW-15031 Gear 1-3
72569 Baffle 25 Lw-15032 Shaft 13
73857 Ring 21 LW-15045 Bushing 1-1
74241 Ring 21 LW-15046 Gasket 16
74541 Valve 23 LW-15063 Eye 14
75675 Extension 1-2 LW-15068 Impelier 15
75906 Gasket 24 LW-15070 Seal 1-5
75965 Clamp 31 LW-15071 Gasket 5-1
76529 Plug 1-2 LW-15091 Washer 24
76628 Support 13 LW-15096 Gear 31
76734 Zip Strap 31 LW-15097 Ring 31
76908 Strut 4-1 LW-15143 Body 15
76943 Guide 2-2 LW-15168 Tappet 24
71160 Guide 22 LW-15260 Retainer 13
78027 Balt 2-t LW-15261 Adapter 1-3
78030 Connecting Rod 2-1 LW-15262 Lockplate 15
LW-25-5.63 Bolt 51 LW-15263 Gear 15
LW-38-2.75 Bolt 1-2 LW-15269 Gear 1-3
LW-10076 Seat 23 LW-15276 Stud 1-1
LW-10077 Seat 23 LW-15277 Stud 1-1
LW-11795 Spring 23 LwW-15280 Seal 23
LW-11800 Spring 23 LW-15281 Tube 23
LW-12136 Cushion 31 LW-15314 Valve 23
LW-12186 Nut 21 LW-15315 Push flod 24
Lw-12272 Lockplate 23 LW-15316 Cap 23



ANCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

NUMERICAL INDEX (CONT.)

PART NO.

Lw-15318
LW-15330
LW-15336
LW-15343
LW-15345
LW-15347
LW-15350
LW-15357
LW-15358

PART NAME

Cylinder Assy.
Cover

. Camshaft

Crankcase
Shaft
impeller
Bracket
Piston
Hose

PAGE NO.

2-2
24
1-3
11
1-5
1-5
4-1
241
25

7-3

PART NO.

LW-15359
LW-15360
LW-15361
LW-15362
LW-15364
LW-382555-14
LW-382698
LW-334406-303
LW-385124-115

PART NAME

Nipple
Elbow
Tube
Tube
Breather
Magneto

Kit, Magneto Term.

Harness
Magneto

PAGE NO.

25
22
25
25
16
31
31
31
31



VAVEOD LYCOMING WILLIAMSRFORT DIVISION

- TECHNICAL
PUBLICATION REVISION
REVISION No. PUBLICATION PUBLICATION No. PUBLICATION DATE
PC-122-1 0-320-H 76 Series PC-122 April, 1976

The page(s) furnished herewith are intended to replace the corres=-
ponding page(s) of the publication indicated above. If additional copies
of the revision are required they may be obtained from Avco Lycoming
Williamsport Division. See latest edition of Service Letter No. L114
for further information on Avco Lycoming service publications.

Previous revisions tothis publication This revision consists of:-

None PC-122-1

1-1, 1-3, 1-6, 1-7
— 2-3, 2-4




0-320-H SERIES
AIRCRAFT ENGINES

LISTING OF PROCURABLE OVERSIZE AND UNDERSIZE PARTS

PART NO. OVERSIZE UNDERSIZE
p2 | P3| ps |pe |P7 LPro | P1a| m2| P15 | p2o| 22| pao | P33 | P75 | Pi2s | M3 [ms | Mo

61662 x [ x| x

66145 X X

66796 X

72057 X X X X

72058 X X X X

72063 X X X

72065 X X X

76943 x | X X

77160 X X X

LW-14106 X | x| x

NOTE 1

Studs are available in P3, P7 and P12. Pistons and piston rings are available in P10 and P20.

NOTE 2
When ordering oversize or undersize parts, be sure and specify the required oversize or undersize dimensions, along with the
proper part number. For example: to order bushing P/N 72063 in .010 inch oversize, order P/N 72063 P10. To order bearing

P/N 61662 in .003 inch undersize, order P/N 61662 M3. Code letter P stands of oversize, while code letter M means
undersize,

e
m



AAVEQO LYCOMING 0-320-H 76 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE ASSEMBLY

QUANTITY PER ASSEMBLY
FIG. PART ON
REF, NUMBER DESCRIPTION ALL )
1 %
1 jLw-16819 CRANKCASE ASSEMBLY 1
2  LLW-15045 BUSHING, Magneto drive 1
3 [LW-15276 STUD, 1/2-20 x 10-23/32 long 2
4 [LW-15277 STUD, 1/2-13 x 8-3/4 long 4
5 |60-15 STUD, 1/2-20 x 1-7/8 long 8
6 {3813 STUD, 3/8-16 x 1-5/8 long 16
7 [STD-557 DOWEL, 25/64 1D x 1/2 0D x 11/16
holiow 3
8 31C12 STUD, 5/16-18 x 1-1/2 long B
9 i31C-13 STUD, 5/16-18 x 1-5/8 long 1
10 [1102 PLUG, 1/8-27 NPT 2
11 [BTD-1339 PLUG, 1/16-27 NPT 1
12 [25C-9 STUD, 1/4-20 x 1-1/8 long 2
13 [1102 PLUG, 1/8-27 NPT, Allen head 1

Revised December, 1980 1-1



_BNCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE RELATED PARTS

EE(;-: PART DESCRIPTION ON QUANTITY PER ASSEMBLY
| NUMBER

- —

| LW-14105 | BEARING, Crankshaft e ) 8]
2 |Lwa3zez SEAL, Crankshaft oil S U B
B 21 seal,7/16 1D x 3/32

N

Jrom R

1028-8 R
68668 ) SPRING, Oil pressrelief valve
STD425 HER, No.10 plain
STD-1045
LW-13290 | BRACKET, Engine mountingupper | |
11| Lw-13291 | BRACKET, Engine mountinglower | |
12 |STD-33 | WASHER, 3/8 plain
13 _|sTD-678 | WASHER, 3/8 Jack .. . .
14 | LW-38275 | BOLT, 3/8-16 x 2-3/4 longhex.hd.
15 | 70457 | GASKET, Oil filler extension |
16 |76675 | EXTENSION, Oil filler 1 |
17 |Lw-14784 | GAGE ASSY. Ol level .| |
. 2220 GASKET, Ol level gage

—r 0 ;
S il i

et et ot OO 0D 0D NI A e e D (ki emk B

= NOTE

Alternate spring,oil pressure relief
vaive P/N’s 77467,61084.5el :ct for
desired oil pressure.




7ANVEO LYCOMING 0-320-H 76 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT, CAMSHAFT AND TACHOMETER DRIVE

QUANTITY PER ASSEMBLY
3. PART ON
REF| NUMBER DESCRIPTION ALL £
3 o
1 LW-15948 CRANKSHAFT ASSEMBLY 1
2 STO0-1211 PLUG, 2.00 dia. expansion 1
3 [kw-15944 CRANKSHAFT, Sub-assembiy 1
4 72065 BUSHING, Propeller flange 1
5 |72063 BUSHING, Propelier flange 5
6 [STD-2196 DOWEL, 5/16 dia. x 51/64 long 1
7 AW-15948 GEAR, Crankshaft 1
8 AW-15950 LOCKPLATE, Crankshatt gear 1
g |[STD-2155 SCREW, 1/4-28 x 27/32 long 2
10 [LW-16512 CAMSHAFT, GEAR & TACHOMETER: SHAFT]
ASSY. 1
1 ISTD-1066 DOWEL, Stepped, 5/16 & 1/4 dis. x
13/32 long 1
12 LwW-15032 SHAFT ASSEMBLY, Tachometer 1
13 [STD-2169 ROLL PIN, 3/16 dia. x 1-1/8 long 1
14 [LW-15031 GEAR, Camshaft 1
15 [72078 LOCKPLATE, 5/16 bolt x 1-21/64 spacin 2
16 |[STD-703 BOLT, 5/16-24 x 37/64 long, hex. hd. 4
17 [LW-16573 GASKET, Tachometer adapter 1
18 [LW-16575 TACHOMETER ADAPTER & SEAL
ASSEMBLY 1
19 [STD-8 WASHER, 1/4 plain 2
20 [STD-160 WASHER, 1/4 lock 2
21 1STD-1411% NUT, 1/4-20 2
22 [76628 SUPPORT ASSEMBLY, Starter ring gear 1
LW-16843 SUPPORT ASSEMBLY, Starter ring gear 1
23 [72566 GEAR, Starter ring, 12/14 pitch 1
24 LW-15379 BAFFLE, Breather 1

Revised December, 1980 1-3



Intentionally
Left Blank



LYCOMING 0-320-H 76 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
OIL FILTER AND FUEL PUMP ASSEMBLY

ANVCO

QUANTITY PER ASSEMBLY
FIG. PART ON
REF; NUMBER DESCRIPTION ALL )
6 %
1 LW-15046 GASKET, il filter adapter 1
2 |Lw-18118 OIL FILTER ADAPTER & FITTING ASSY. 1
3 |LW-15047 OIL FILTER ADAPTER ASSY. 1
4 |LW-15183 OIL FILTER ADAPTER 1
5 |LW-15167 BYPASS VALVE ASSY., Qil filter 1
6 |[M5124703 INSERT, Heli-coil, 3/4-168 NF-3
x 1-1/4 long 1
7 MS29512-8 SEAL, 0il 21/32 OD x 3/32 sect. 1
8 |LW-10637 ELBOW, 1/2 tube x 3/4-16 thd.,
90¢ adj. {inlet} 1
9 LW-14685 ELBOW, 1/2 tube x 3/4-16 thd.,
45 adj. {outlet) 1
10 [LW-13904 KIT, Converter plate, oit filter 1
11 LW-13905 FILTER ASSY., Oil, long {(Champion) 1
12 LW-13906 FILTER ASSY., Qil, short 1
13 [STD-294 GASKET, 7/8 0D x 5/81D x
3/32 annular 1
14 |75944 VALVE ASSY., Temp. control,
oil cooler bypass 1
15 189436 SPRING, Oii cooler bypass 1
16 |62415 PLUNGER, Oil cooler bypass 1
17 |[62417 PLUG, Qil cooler bypass 1
18 |62817 SCREEN ASSY., Oil pressure 1
19  {Lw-13224 ADAPTER, Qil cooler 1
20 {MS20822-8 ELBOW, 1/2 tube x 3/8 pipe,
90¢ (inlet) 1
21 M520823-8 ELBOW, 1/2 tube x 3/8 pipe,
45° (putlet) 1
22 {61173 GASKET, Oil pressure housing 1
23 {68974 HOUSING, Oil pressure screen 1
24 |STD-8 WASHER, 1/4 plain 4
STD-8 WASHER, 1/4 plain 12
25 |STD-160 WASHER, 1/4 internal lock 4
26 |LW-25-3.00 BOLT, 1/4-20 x 3.00 long, hex hd. 1
STD-1646 BOLT, 1/4-20 x 2.00 long, hex hd. 2
27 |25C-10 STUD, 1/4-20 x 1-1/4 long 3
25C-18 STUD, 1/4-20 x 2-1/4 long 2
25C-12 STUD, 1/4-20 x 1-1/2 long 3
28 |STD-1411 NUT, 1/4-20 plain 3
STD-1411 NUT, 1/4-20 plain 2
29 |ANB40-12D FITTING, Breather 1
ANB44-12D FITTING, Breather, 45° 1
30 [80096 GASKET, Fuel pump 1
31 LW-15399 FUEL PUMP, Dual diaphragm 1
32 STD-33 WASHER, 3/8 plain 2
33 |sTD-1882 SCREW, 3/8-16 x 1-9/32 long,
socket hd., dr. hd. 2

Revised December, 1980



AVGO LYCOMING 0-320-H 76 SERIES PARTS CATALOG

Figure 6. Oil Filter and Fuel Pump Assembly

1-7



NGO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CONNECTING ROD, PISTON AND PISTON RINGS

FIG. PART ON QUANTITY PER ASSEMBLY

REF.,] NUMBER DESCRIPTION LIS \ \

-~

78030 | ROD ASSEMBLY, Connecting

|Lw-13923 | BUSHING, Connecting rodupper | | |
fm80zz o

Lw-12186 | |
R0
w5357 1
JLW-14078 | PIN, Piston . ... ...
|eo828  {PLUG Pisten |t
|74241 | RING, Piston compression | |
]73857 | RING, Piston_ pil regulating

" oo 00 Ha U 0000 G0 e i

: : H |
—_ i P
@ D00 = N N LD -

Figure 7
2-1



A"t?AVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY

REF] NUMBER DESCRIPTION L \

%
]

1 JEW-15318 | CYLINDER AND HEAD ASSY., , | O Y O A
Nitrided

|720s1 | SEAT, ntakevave 1
| 72058 | _SEAT, Exhaust valve
76943 | GUIDE, Vaive intake

66798 | INSERT. Spark plug 18-1-1/2mm

|sTD-1872__ | INSERT, 1/8-27 helicoil

2
3
4
ALl , __GUIDE, Valve exhaust
6
7
8

e | STUD. 51618 x 1-¥2long

9 |ess10 | sTUD, 5/16:18 x 1-1/16 long
10 | LW-15360 ELBOW, 1/4-18 x 1/2 tube45°

D00 i 00 G0 0D P B e

‘n |36 ] STUD, 51618 x 200dong | | |
12 |no2r | PLUG, 1/8-27 NPT |

* . 1102 plugs are used as necessary when primers or fuel injection nozzles are not used.

———r= )

,__ﬁ_\_:

P

D)




ANV CO LYCOMING 0-320-H 76 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
VALVE ASSEMBLY

QUANTITY PER ASSEMBLY
FIG| PART ON
REF| NUMBER DESCRIPTION AlL £)
9 %
1 LW-15314 VALVE, Intake 4
2 |74541 VALVE, Exhaust {rotator type) 4
3 LW-11795 SPRING, Valve, inner 8
4 |ww-11800 SPRING, Valve, cuter 8
5 |65441 SEAT, Valve spring, lower, intake 4
6 LW-13323 SEAT, Valve spring, lower, exhaust 4
7 |ILW-10077 SEAT, Valve spring, upper, intake 4
8 |LW-16475 SEAT, Vaive spring, upper, exhaust
{rotator type) 4
9 60009 KEY, Valve, intake 8
10 [MS13997-3 KEY, Valve, exhaust [rotator type) 8
1 LW-15316 CAP, Valve, exhaust {rotator type) 4
12 [LW-16055 TUBE, Push rod shroud 8
13 [Ew-14895 SPRING, Shroud tube 4
14 |[Lw-12272 LOCKPLATE, Shroud tube 4
15 [STD-1411 NUT, 1/4-20 plain 4
16 |LW-R-0.750-275 |SEAL, Shroud tube a
17 {70310 SEAL, Shroud tube 8

Figure 9
Revised December, 1980 2-3



AVEO LYCOMING 0-320-H 76 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
PUSH RODS, ROCKER ARMS AND HYDRAULIC LIFTERS

QUANTITY PER ASSEMBLY

FAG. PART ON
REF; NUMBER DESCRIPTION ALL £
10 A

1 |LW-15315 ROD ASSEMBLY, Push 8

2 ILW-15407 SEAT, Valve rocker arm - fulcrum 8

3 |LW-15014 ARM; Valve rocker 8

4  |LW-15709 WASHER, 21/64 1D x 1/64 thick un

5 |MS21045-5 NUT, 5/16-14 self-locking 8

6 75906 GASKET, Rocker box cover 4

7  |LW-15330 COVER, Rocker box 4

8 [STD-1925 SCREW, 1/4-20 x 5/8 long, pan. hd.,

self-locking 24

9 [71481 RING, Oil seai, 3/32 dia. x 4-27/32 ID 4
10 [383-B NUT, 3/8-24 plain 16
11 [STD-2090 NUT, 1/2-20 plain 16
12 AW-16812 LIFTER, Hydraulic 8

‘I
Lo ~
. “ LY ies
TR
Al P Y
ol o
o
Lt N O\

Figure 10
2-4 Revised December, 1980



_ZAVCO LYCOMING 76 SERIES 0-320-H PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER HEAD DRAIN TUBES AND INTERCYLINDER BAFFLES

FiG. PART ON QUANTITY PER ASSEMBLY
REF|] NUMBER DESCRIPTION LEE
" \
1 LW-15359 | NIPPLE, 1/4-18 x_1/2 ID haose 4
2 | Ew-15358  f HOSE, 1/2 10 x 1-7/8 loyg e 4
3 |STD-2117 CLAMP, Hose 9/16 to 1-1/16 x 1/2 1
e wide 8
4 |uw-15361 | TUBE ASSY., Cyl.hd.draineyl.no.1 0. ]
5 LW-15362 TUBE ASSY., Cyl.hd.draincyl.no.2 1 _
6| Lw-14580 TUBE_ASSY., Cyl.hd.draincyl.no.d - ~
. and 4 : 2 I P
1 ]72869 BAFFLE ASSY., Intercylinder 2 | _ B
8 |nen_ RETAINER, intercylinder | 2 N
R alil) ] HOOK, Intercylinder baffle retainer 2 LYt b b
10 | 65321 GASKET, Exhaust flange (ship lonse) 4 ||

Figure 11
25



